
.., . -. 
t11 
w 

N 
t11 
0> 

NSS 

1601-22 

,"'-

--""· . .,·.,. ~in u 
1620-5~ ~ 

1620-14~ X 
I ~ 

1620-62v 
1620-63 

NSS-NOT SOLD SEPARATELY 

620-1 

1620-37 
~1620-36 

-1 

1601-12 
Y OS02-26-4 

FENDERS, HOOD and MISC. SHEET METAL-· Models 14G, 4H • C-K 

( ( 

... 
Ill z 
a 
Ill :a 
Cit ... 
% 
0 
0 
a 
Cit ... 

-(I) 
n • 



.._ 

1953STUDEBAKER~COM 

FENDERS, HOODS, MISC. SHEET METAL 1eo1 
ILLUST. I PART ljCH~ 
NUMBER NUMBER 'I DESCRIPTION 

1601 - FRONT FENDER (Plates &6-1 ,2, 3 , ~) 

160 I· I 
160 1· 2 
160 I· 1 
160 1· 2 
1601- 1 
160 I · 2 
160 1· I 
160 1· 2 

2 110· 5 

160 I · 7 

1601·8 
160 1·8 

160 1· 12 
160 I· 12 

160 I· 19 
1601- 19 

160 I · 20 

160 I · 20 

1601-22 
160 1· 22 
1601· 22 
160 I· 22 
1601·22 
1601·22 

1601·22 

FRONT FENDERS ARE LESS VENTILATOR DOOR AND WEATHERSEAL. 

2932 18 FENDER AND APRON. FRONT RIGHT . PRIME 
293219 • FENDER AND APRON. FRONT LEFT - PRIME. 
296 180 FENDER AND APRON . FRONT RIGHT . PRIME 
296181 • FENDER AND APRON. FRONT LEFT . PRIME. 0 •• • 

298404P FENDER AND APRON. FRONT RIGHT . PRIME 
} ExCEPT C·K" 

298405P e FENDER AND APRON. FRONT LEFT . PRIME. 
303094P FENDER li ND APRON. FR ONT RIGHT . PRIME 

} C·K 
303095P FENDER AND APRON. FRONT LEFT . PRIME . 

e INCLUDES BATTERY CRADLE. 

30365 1P 
1904XI2 

251·04 

1578X10 

304650P 
304651P 
19 60XI 
1578X23 

297268 
303 100 
1960X4 
1578 X23 
1905 X 16 

285512 
298425P 
I904X I 2 
1743X2 

285639 

299621 

290953 
291835 
298357 
298358 
304377 
304376 
293378 
293 379 
298340P 
298341P 
284426 

298359 
297279 

AC-2026 

L I D AND DEFLECTOR, SHROUD VENTILATOR ( SEE GROUPS 2 110. ANO 
2310 IN BODY P ARTS CATALOG). 

BRACE, FENDER TO BOD Y - C·K 
BOLT 1/4 "·20X7/8"· 
BOLT. BRACE TO COWL 1/4 "·20X5/8" • RIGHT S I DE ON LY 

NUT 1/4 "· 20 
WASHER 1/4 " 
S PEEDNUT 1/4 " 

BRACE . RIGHT APRON TO FENDER· C·K. 
BRACE. LEFT APRON TO FENDER • C·K 

BOLT. 5/16"-18X5/8"· 
SPEEDNUT 5/16 "· 18 

PANEL AND AIR INTAKE. FRONT FENDER LOWER - EXCEPT C·K 
PANEL AND A I R INTAKE. FRONT FENDER LOWER • C·K · 

BOLT. TO FENDER 5/16"·1 8X3/4"· 
NUT 5/16 "· 18 · 

SCREW, TO COR E SUPPORT 5/16"·18X3/4" • C·K 

COVER, FRONT FENDER APRON AIR DUCT HOLE 
COVER. FRONT FENDER APRON DUCT HOL E COVER - EXCEP T C-K. 

BOLT. TO APRON 1/4"·20X7/8"· 
SP EED NUT. 1/4"·20. 

GASKET. FRONT FENDER APRON AIR DUC T HOLE COVER • RUBBER 

PLUG. FRONT FENDER APRON CLIMATIZER HOL E • NOT USED WHEN 
CLIMATIZER IS INSTALLED . . 

SH IM. FRON T FENDER TO COWL 3/16" TH I CK . 
SHIM. FRONT FEND ER TO COWL 1/8" TH I CK 
SH IM. FRONT FENDER TO COWL 1/ 16" TH I CK 

} EXCEPT C·K 
SHIM. FRONT FENDER TO CO.WL 1/8 " THICK 
SHIM. FRONT FENDER TO COWL 1/8 " THI CK 

} C·K: SH IM. FRONT FENDER TO COWL 3/16 .. THICK 
SH IM. FRONT FENDER TO FRAME 1/8 .. THICK. 
SH IM. FRONT FEND ER TO FRAME 1/4 .. THICK. 
SH IM . FRONT FENDER TO FRAM E 1/8 .. THICK. 
SH IM. FRONT FENDER TO FRAME 1/4" THICK. 
SHIM. FRONT FENDER TO DASH. 

SEAL. FRONT FENDER TO COWL. 
CLIP. TO FENDER. 
DRIVE SCREW . N0.6X3/ 4" 

ORNAMENT KIT , FRONT FENDER (FOR BOTH FENDERS) CO NSISTS OF: 
2·291678 ORNAMENT I 6 · 290624 WASHER 
6·55 · #10· 10 SC RE W 6·290625 WAS HER 

6 ·384· # 10 WASHER 

NOTE { • ·USE A$ REQUIRED. 

Standard parte are illuotrated In beck of book 

PAGE NO. 259 

MODELS 

lOG . H 1 
10G.H 1 
12G.3H, I 
12G.3H . 1 
14G.4H . 1 
14G . 4H. I 
14G .4H. 1 
14G.4H . 1 

l OG. 12G . 14G.H.3H .4H 2 

14G.4H. 
14G.4H. 
14G.4H. 
14G.4H. 
14G.4H. 
14G.4H . 

14G.4H. 
14G.4H. 
14G.4H . 
14G .4H. 

14G.4H. 
14G. 4H . 
14G.4H. 
14G. 4H. 
14G .4H . 

10G.12G . H.3H. 
14G. 4H. 
I OG. I 2G. H . 3H. 
1 OG. 1 2G. H. 3H. 

I OG. 1 2G . fl. 3H . 

14G.4H. 

1 OG , I 2G. H . 3H . 
l OG . 12G.H. 3H . 
14G.4H. 
14G. 4 H. 
14G.4H. 
14G.4H. 
1 OG . I 2G. H. 3H. 
IOG . I2G . H.3H. 
14G . 4H. 
14G.4H. 
I 0 G • I 2G . H • 3H . 

14G.4H . 
14G . 4H . 
14G .4H. 

IOG . H 

2 
2 
2 
2 
2 
2 

1 
I 
2 
2 

1 
I 

18 
18 

2 

1 
I 
2 
2 

I 

3 

• 
• . 
• 
• 
• . 
• 
• 
• . 
2 
4 
4 

I 

,RIIH(O IN U.S A. 

7. 1- 53 

1 



1953STUD~BAK R,COM 

1601 FENDERS, HOODS, MISC. SHEET M ETAL 
ILLUST. I PART jjc~ 
NUMBER NUMBER 'I DES C RI P TION 

1601- FRONT FENDER-Cont 1 d. {Pl a tes 16-1 ,2,3, ~ ) 

1601-36 

AC- 2200 

AC-2343 

291678 
55- 1110- 10 

290624 
290625 

384- 11 10 

1601-36 296548 

160 , _ 36 

1023·1110-9 
293267 
290624 
29 6636 
2906 2 5 

299 441 
35 1 -11 10 
2906 2 4 
290625 
2 9 8785 

299444 
1023- 11 10-5 

29 6536 
29 6 51 7 

599 -118-8 

2886 57W 
288658 W 
1883X5 

531 094 

531094 

ORNAMENT K IT. FRON T FENDER (FOR BOTH 
6 - 2906 2 4 
4·296636 
6-290625 

FENDER S ) CONS I ST S OF: 

2· 296548 ORNAME NT' 
8 · 1023·11 10·9 SCREW 
2 · 293 267 S TOOL 

WASHER 
WASHER 
WASHER 

ORNAMENT KIT . FRONT FENDER (FOR BO TH 
6-290624 
6-290625 
GASKET 

FENDERS) CONSISTS OF : 
2·29944 1 ORNAMENT ! 
6·35 1·1110 SCREW 

2 - 298785 

ORNAMENT . FRONT FE~DER. 

SCRE.W . TO FENDER NO, 10·24X5/8'' } 
WASHER. CUPPED. 
WASHER. RUBBER . 
WASHER. LOCK NO. 10 

WASHER 
WASHER 

INCL. IN. 
AC - 2026 . 

KI T 

ORNAMENT W/INSERT . FRON T FENDER ~ 

SCREW. TO FENDER NO . 10·24X9/ 16" 
STOOL . FASTENING . INCL. I N. 
WASHER. CUPPE D. 
WASHER , RUBBER (FOR FRONT SC REW). 
WASHER . RUBBER (FOR CENTER AND 

REAR SCREW) 

ORNAMENT W/ I NSERT . FRONT. } 
BOLT . TO FENDER NO. 10·24 

WASHER. CUPPE D. 
WASHER . RUBI!E R 
GASKET. REAR. 

INSERT . FRONT FE NDER ORNAMENT 

INCL UDED IN 
AC-234 3 

SCREW. TO ORNAMENT NO. 10·24X5/16" 

AC- 2200· 
KIT 

I NSERT. FRON T FENDER ORNAMENT } 
RETA INER . INSERT 
SCREW. RETA I NER FASTEN I NG NO. 8· 24X1/2"· 

INC L . IN. 
AC-2200· 

KIT 

NAME PLATE . FRONT FENDER • "L AND " - Y 
NAME PLATE. FRON T FENDER· "CRUISER"· Y. 

SPEED NUT . 3 / 32" 

RETA I NER. FRO NT FENDER APRON TO FRAME REA R SPLA SH SH I EL D -
RHC (FA STENE D WI TH STEER I NG GEAR BOL T) . 

RETA I NER . FRONT FENDER APRON TO FRAME REAR SPLA SH SH I EL D. 
(FASTENED WITH STEERING GEAR BOLT). 

1602- FRONT FENDER BOLTS, NUTS AND WASHERS 

PRINTED IN US A. 

7 - 1 - 53 

1904X I 7 

361-05 

I906X 2 4 

19 0 5X18 

1905X 16 

19 0 5X 16 
268 469 

2 · 0 624 
25 2-06 

41X24 3 
380 -0 6 

SCREW. TO COWL 5/J6 " ·18 X J 1/2"· 
SCREW. TO COWL 5/16 "· 16Xt". 

WASHER. 5/1 6 " . 

SCREW, T O 112 BODY HOLD DOWN BRACKET 5 / 16"Xl"· 
WASHER. PL AIN 11 / 32 " 

SCREW . TO CORE SUPPORT 5/ 16"·1 8Xt". 
SCREW. TO RADIATOR GRILLE PANEL (SEE GRO UP 0502). 

BOLT . TO RADIA TOR GRILLE BAR (SEE GROU P 0502). 
SCREW W/ WASHER. TO CORE SUPPORT 5 / 16"·18X3/4" • EXCEPT C-K. 
SCREW. TO CORE SUPPORT 5/ 16 " ·18X t " ·EXCEPT C· K 
SCREW W/ WASHER . TO CORE SUPPORT 5/16 " · 18X3/4" • C -K 

WASHER. SPECIAL tl/32" 

BOLT. TO FRAME 3/8"·24X1 1/ 2" 
NUT . HEX. 3/8"· 24. 

WASHER. PLAIN 7/16 " 
WASHER. PLAIN 13/ 32"· 
WASHER. LOCK 3/8" 

Standanl parte a re illuetrated in back of book 

PAGE NO. 260 

MODELS 

12G.3H . 

14G.4H. 

t OG . H 
IOG . H 
tOG. H 
I OG .H 
tOG .H 

t2G.3H. 
12G.3H. 
12G.3H. 
12G . 3H. 
12G. 3H . 

12G . 3H. 

14G. 4H. 
14G.4H . 
t4G.4H. 
14G . 4H. 
14G . 4H . 

14G.4H . 
14G.4H. 

t2G . 3H . 
12G .3H. 
12G . 3H. 

H 
H 
H 

t OG. 12G 

H.3H . 

JOG . 12G. 14G.H.3H.4H 
14G . 4H . 
14G.4H . 

I OG . 12G . H. 3H. 
1 OG. I 2G. H . 3H. 

1 OG . 1 2G. H, 3H. 
tOG.H 
12G. 3H. 
14G . 4H . 
14G . 4H . 
14G . 4H. 
14G. 4H. 

1 OG . 1 2G. H. 3H . 
1 OG, I 2G, H . 3H . 
t OG.I2G.H . 3H. 
tOG . 12G .H . 3H. 
JOG . I 2G. H . 3H . 

2 
6 
6 
6 
6 

2 
8 
2 
6 
4 

6 

2 
6 
6 
6 
2 

2 
4 

2 
2 
2 

2 
2 

20 

6 
2 
2 

2 
2 

6 
6 
4 
2 
2 
4 
2 

4 
4 
4 
4 
4 



1953STUDEBJ\KER,COM 

FENDERS, HOODS, MISC. SHEET METJAL 160~ 

ILLUST. , PART ljC~ 
NUMBER NUMBER 11 DESCRIPTION 

1602- FRONT FENDE R BOLTS, NUTS AN D WASHERS-Cont 1 d. 

1960X3 
252-06 

380-06 

f907X8 
1783X1 
1962Xt 
1962Xl 
1783Xt 
1783XI 
1578X25 

1904X17 
251-05 

380-05 

1960X1 
1578X23 

BOLT. TO FRAME 3/8"·24Xt 1/2 " 
NUT . HEX. 3/8"-24. 

WASHER. PLAIN 7/16" 
WASHER. LOCK 3/8" 

BOLT. TO ti l BODY HOLD DOWN BRACKET 5/16"- IOXI"• 
SPEED NUT. 5/ I 6 "· I 0. 

BOLT. TO ti l BODY HOLD DOWN BRACKET 5/16"·16X1 " - EXCEP T C·K 
BOLT. TO ti l BODY HOLD DOWN BRACKET 5 / 16"·16Xt" • C-K. 

NUT. 5/16"·10- W-F-Y. 
NUT. 5/ 16 "- 10 - C- K. 
NUT. 5/16"-10- C-K. 

BOLT, TO DASH SUPPORT 5/16 " · 18Xt 1/2" 
NUT. HE X. 5/ 1 6 " - 1 8 

WASH ER· PLAIN 11/32"· 
WASHER. LOCK 5/16". 

BOLT. TO GRILLE PANEL BRACE 5/16"-18X5/8" 
SPEED NUT. 5/16'~18 · 

160~- REAR FENDER (Pla t es 16- 1 ,2,3,~} 

1604-1 
1604-1 
1604-2 
1604- 2 
1604- 1 
1604-1 
1604-2 
1604-2 

1604-37 
1604-37 
1604-38 
1604-38 

AC-1695 
AC-1696 

532352 
532353 
532354 
532355 

602-ti!O· 12 

293576 
297260P 
293580 
297261 p 
293578 
303070P 
29358 I 
303071P 

289563 
297373P 
303648P 
304378P 
303646P 
1570X3 
1743X1 
367·05 

303650 

1604·6 A 1444XC67 
1604·6 A 1444XC112 

295799 

1604-50 

1990X29 

304750P 
304751P 

SH I ELD KIT. REAR FENDER WHEEL .. PRIME} CONSISTS OF • 
SHIELD KIT. REAR FENDER WHEEL .. 2 SHIELDS 

STAINLESS STEEL AND 8 SCREWS. 

SH I ELD. RIGHT, REAR FENDER WHEEL .. PRIME. 
SHIELD . LEFT, REAR FENDER WHEEL • PRIME 
SHIELD. RIGHT, REAR FENDER WHEEL - STAINLESS STEEL. 
SHIEL D. LEFT, REAR FENDER WHEEL .. STAINLESS STEEL 

SCREW. TO FENDER NO.t0X3/4 " · 

REAR FENDERS DO NOT INCLUDE GRAVEL SHIELDS 

FENDER. REAR RIGHT .. W-Y .. PRIME. 

FENDER. REAR RIGHT .. EXCEPT C·K 
FENDER. W/GAS FI L LER DOOR .. W-Y .. PRIME 

FENDER . W/GAS FIU .. ER DOOR. REAR LEFT .. EXCEPT C-K -
FENDER. REAR RIGHT .. F·C·O·S·K .. PRIME. 
FENDER. REAR RIGHT .. C-K .. PRIME. 

FENDER. W/GAS FILLER DOOR. REAR LEFT .. F-C·O-S·K .. 
FENDER. W/GAS FILLER DOOR, REAR LEFT .. C· K .. PRIME. 

BRACE. REAR FENDER TO WHEELHOUSE. 
BRACE. REAR FENDER TO WHEELHOUSE - W-F-Y. 
BRACE. REAR FENDER TO WHEELHOUSE .. C·K. 
BRACE. REAR FENDER TO BODY • W-F-Y. 

PRIME 

PRIME. 

BRACE. REAR FENDER TO tiS BODY HOLD DOWN BRACKET • C·K 
BOLT. FASTENING 5/ 16 "· 10X3/4 " · 

SPEED NUT. 5/16'~10 
WASHER. PLAIN 5/16" {FOR 304378P) 

BRACKET. REAR FENDER BRACE. 

WELT. REAR FENDER - W-Y • USE 29 5799. 
WELT, REAR FENDER· F·C · O·S·K ·USE 295799· 
WELT, REAR FENDER • 50 FT. ROLL 

SEAL, REAR FENDER TO REAR QUARTER PANEL • F 

MOULDING. 
MOULDING. 

RIGHT, REAR FENDER TO BODY UPPER } 
LEFT, REAR FENDER TO BODY UPPER 

W·F·Y 

NOT ES { A· NOT AVAILABLE. 
• • USE AS REQUIRED. 

Standard parts are illustrated in I>Kk of book 

PACE NO. 261 

MODELS 

14G • . 4H. 4 
14G • . 4H. 4 
14G . 4H. 4 
14G • . 4H. 4 

tOG. t 2G.H.3H. 6 
tOG . 12G.H. 3H. 6 
14G.4H. 6 
14G •. 4H. 4 
14G • . 4H . 6 
14G.4H. 2 
14G • . 4H. 2 

1 OG. 1 2G. H. 3H . 4 
tOG. 12G.H.3H . 4 
1 OG. 1 2G. H. 3H. 4 
IOG.t2G.H.3H. 4 

14G.4H. 2 
14G. ·4H. 2 

tOG. t2G.H .3H . 1 

1 OG. 1 2G, H • 3H • 1 

tOG. 12G.H. 3H. 1 
tOG . 12G.H. 3H. 1 
tOG. t2G.H. 3H. 1 
tOG. 12G.H. 3H. 1 
10G . t2G. H.3H . 4 

tOG.t2G.H.3H . 1 
14G • . 4H. I 
tOG.t2G.H.3H . I 
14G.4H . 1 
tOG . 12G.H.3H. 1 
14G.4H. 1 
1 OG. 1 2G, H. 3H. 1 
14G.4H. 1 

lOG. t2G.H . 3H. 1 
14G.4H . 1 
14G.4H. 1 
14G .4H. I 
14G . 4H . 1 
tOG . 12G. 14G.H.3H.4H 4 
tOG. 12G . t4G. H. 3H. 4H 4 
14G.4H . 1 

14G.4H. 3 

1 OG. 1 2G. H • 3H. 2 
1 OG, 1 2G. H, 3H. 2 
tOG. 12G . H. 3H. • 

14G.4H. 2 

14G.4H. I 
14G.4H. 1 

~RINT[O IN U.S A, 

7- 1 .. 53 



, 
1953STUDEBAKER~COM 

160ll FENDERS, HOODS, MISC. SHEET METAL 
ILLUST., PART ~~C~ 
NUMBER NUMBER 11 DESCRIPTION 

160ll- REAR FENDER- Conttd. (P l ates 16-1, 2,3,~) 

1604·50 

1604·5 1 

1604·7 
1604·7 
1604·7 
1604·7 
1604- 7 
1604·7 
1604·8 
1604·8 
1604·8 

1604·9 

1604·9 

1604· 10 
1604· 10 
1604·10 

t604·11A 
1604· li B 

1604-II A 
1604-IIA 

304748P 
304749P 

304752P 
304753P 

285300 
285302 
297510 
2975 11 
299850 
29985 1 
286470 
286471 
286472 

286582 
286583 
286584 
286585 

614-lfi0-6 

289835 
298 146 
303616 
1 ·05 12 
251·05 
367·05 
380·05 
1570 X3 
1743X1 
367·05 
25 1· 05 
367·05 

380·05 
638·118·10 
1578X 18 

4 1X16 

286625 
286626 

298 144 
303629 

289 724 

MOULDING. 
MOULD I NG. 

RIGHT. REAR FENDER TO BODY 
LEFT, REAR FENDER TO BODY 

} C·K 

MOULD ING. RIGHT REAR FENDER TO BODY , FRONT· F. 
MOULDING. LEFT REAR FENDER TO BODY, FRONT • F 

~ 
1604-7 1604-8 

SH IM. REAR FENDE R TO REAR PILLAR · RUBBER · W·Y 
SHI M. REAR FENDER TO REAR PILLAR · RUBBER • W·Y 
SH IM . REAR FENDER TO REAR PILLAR· RUBBER • W·F·Y 
SH IM. REAR FENDER TO REAR PILLAR • RUBBER · W·F·Y 
SH IM. REAR FENDER TO REAR PILLAR· RU BBER ·C ·K 
SH IM. REAR FENDER TO REAR PILLAR • RUBBER • C· K 
SHIM. REAR FENDER LOWER FRONT COR NER · RUBBER 
SH IM. REAR FENDER LOWER FRONT CORNER · RUBBER 
SHIM. REAR FENDER LOWER FRONT CORNER · RUBBER 

DEFLECTOR. FRONT RIGHT, REAR FENDER GRAVEL · F. 
DEFLECTOR. FRONT LEFT, REAR FENDER GRAVEL • F 
DEFLECTOR. FRONT, RIGHT, REAR FENDER GRAVEL · C·O·S·K 
DEFLECTOR. FRONT LEFT. REAR FENDER GRAVEL · C·O·S ·K 

SCREW. TO BODY NO. 10X3/ 8" 

DEFLECTOR. REAR. REAR LEFT FENDER GRAVEL. 
DEFLECTOR. REAR, REAR LEFT FENDER GRAVEL · W·F·Y. 
DEFLECTOR~ REAR, REAR LEFT FENDER GRAVEL · C·K. 

BOLT. TO FENDER 5/16"· 18X3/4"• 
NUT. HEX 5/ 16'~ 18 
WASHER. PLAIN 5/16 " 
WASHER, LOCK 5/ 16 ". 

BOLT. TO WHEELHOUSE AND FENDER 5/16"·10X3/4" 
SP EED NUT. 5/16"· 10 
WASHER. PLAIN 5/16" 

NUT. TO WHEELHOUSE 5/16'~18. 

WASHER. PLAIN 5/ 16 " 
WASHER. PLAIN 3/8". 
WASHER. LOCK 5/16". 

BOLT. TO . FENDER, } 
SPEED NUT. NO. 8 . C · K 
WASHER . PLAIN 5/16" 

1604-llA 1604-11 B 

SEAL. UPPER, REAR FENDER fRONT GRAVEL DEFLECTOR 
SEAL. LOWER, REAR FENDER FRONT GRAVEL DEFLECTOR 

SEAL. FENDER TO GRAVEL DEFLE CTOR · EXCEPT C·K 
SEAL. FENDER TO GRAVEL DEFLECTOR • C·K· 

SHIM. REAR FENDER REAR GRAVEL DEFLECTOR 
SHIM. REAR FENDER REAR GRAVEL DEF LECTOR 

NOTE { • • UsE AS R E 0 U I RED . 

PRINT(O IN US A. 

7. 1. 53 
Standard part• •~ illustrated In back of book 

PAGE NO. 262 

THICK 
1/16 .. 
3/ 16 .. 
1/16 .. 

1/8 .. 
1/16 .. 

1/8 .. 
3/16 .. 

1/8 .. 
1/ 16 .. 

MODELS 

14G.4H. 
14G.4H. 

14G . 4H. 
14G. 4H. 

tOG. 12G.H. 3H. 
t OG. t2G.H.3H. 
14G.4H. 
14G.4H. 
14G.4H. 
14G.4H. 
t OG. 12G.H.3H . 
tOG. t2G.H.3H . 
1 OG. I 2G . H . 3H . 

t OG.12G.H.3H. 
1 OG. I 2G . H . 3H. 
tOG. 12G.II. 3H. 
toG. 12G.H. 3H. 
I oG . I 2G. H • 3H . 

1 OG. 1 2G . H . 3H . 
t4G.4H. 
14G. 4H. 
tOG.t2G.t4G.H.3H.4H 
tOG. 12G.1 4G.H.3H.4H 
tOG. 12G.t4G . H.3H . 4H 
toG. 12G.14G.H.3H.4H 
1 OG . I 2G. I 4G. H. 3H. 4H 
tOG. t2G.14G.H.3H.4H 
t OG.t2G. t4G.H.3H.4H 
tOG. 12G.t4G. H.3H.4H 
tOG. 12G. t4G. H. 3H .4H 
14G.4H. 
tOG. 12G. t4G.H.3H .4H 
t4G.4H. 
14G.4H. 
t4G. 4H. 

!OG.t2G . H . 3H. 
1 OG. t 2G. H. 3H. 

14G.4H. 
14G. 4H. 

tOG. 1 2G. H . 3H . 
tOG . t 2G. H . 3H . 

• 

• 
• 

1 
1 
1 
1 
6 

1 
I 
1 
I 
1 
2 
1 
2 
2 
t 
3 
3 
t 
1 
1 
1 
t 

2 
2 



195~STUDEBI\KEfi.COM 

FENDERS, HOODS, MISC. SHEET METAL t6o11 
ILLUST. 
NUMBER DESCRIPTION 

16011- REAR FENDER-Cont 1 d. (Plates 16-1,2,3,~) 

1604· 13A 291884 
291885 

1604·13 291878 
291879 

1604·13B 296328 
296329 

I604·13A 291884 
291885 

1604·13 291878 
291879 

1604·13B 296328 

1604·20 
1604·20 
1604·20 

1604·2 1 
1604·21 
1604·21 

1604·23 
1604 · 24 

296329 
638·116·8 
638·#6. 12 

289526 
297306P 
303078P 

614·#10·8 
1578X6 

261419 

285124 
299081 
285124 
351·118 

285120 
285121 

AC· 2116 

AC·2199 

296472W 
55·1110·9 
55·1110· 1 2 

290624 
290625 
384·#10 

1604-13 B 

SHIELD. Rl GHT, REAR DOOR GRAVEL • W·Y SEE BODY PARTS CATALOG 
SHIELD. LEFT, REAR. DOOR GRAVEL· W·Y GROU P 2116E 
SHIELD. RIGHT, REAR FENDER GRAVEL · F·C-Q}RUBBER. 
SHIELD, LEFT, REAR FENDER GRAVEL • F ·C·Q COVERED. 
SHIELD. RIGHT, REAR FENDER GRAVEL· S 
SHIELD . LEFT, REAR FENDER GRAVEL • S 
SHIELD. RIGHT, REAR FENDER GRAVEL· S·K 
SH I ELD, LEFT, REAR FENDER GRAVEL • S·K 

} 

STAINLESS. 
STEEL 

SHIELD . RIGHT, REAR FENDER GRAVEL • F3·C3 } RUBBER 
SH IELD. LEFT, REAR FENDER GRAVEL • F3·C·3 COVERED. 
SHIELD. RIGHT , RE.AR FENDER GRAVEL· FS · C5 · S 
SHIELD. LEF T , REAR FENDER GRAVEL • FS · CS·S 
SHIELD. RIGHT, REAR FENDER GRAVEL • F5 · CS·S·K 
SHIELD. LEFT, REAR FENDER GRAVEL • FS · CS · S·K 

SCREW , TO FENDER NO. 6X1/2" (FOR 291878·9, 
SCREW. TO FENDER NO. 6X3/4" (FOR 296328 · 9) 

DOOR. REAR FENDER GAS FILLER - PRIME. 
DOOR. REAR FENDER GAS FILLER • W·F•Y. 
DOOR. REAR FENDER GAS FILLER • C· K. 

BOLT. TO HINGE NO. IOXI/2" 
SPEED NUT . NO. 10 

BUMPER. REAR FENDER GAS FILLER DOOR • RUBBER, 

HINGE. REAR FENDER GAS FILLER DOOR. 
HINGE . REAR FENDER GAS FILLER DOOR • W·F·Y. 
H I NGE. REAR FENDER GAS FILLER DOOR • C·K. 

NUT, TO FENDER NO. 8·32 . 

SPRING, FRONT , REAR FENDER GAS FILLER DOOR. 
SPR I NG. REAR, REAR FENDER GAS FILLER DOOR 

GUARD. GAS FILLER DOOR . 

ORNAMENT K IT. REAR FENDER 
2·296472W ORNAMENT 
6 ·55·#10·9 SCREW 
4 · 55·#10·12 SCREW 

(FOR BOTH 

10· 290624 
10· 290625 
10· 384 · #10 

FENDERS) 
WASHER 
WASHER 
WASHER 

ORNAMENT, REAR FENDER • • • . • • • • • • } 
SCREW . FRONT, TO FENDER NO. 10·24X9/16" 
SCREW , REAR, TO FENDER NO. 10·24X3/4" 

WASHER. CUPPED ••• •.. . •• , • 
WASHER. • RUBBER ••••••••• 
VIASHER . SHAKEPROOF NO. 10· 

} 

STAINLESS 
STEEL 

291884 · 5) 

CONSISTS OF : 

INCL . IN 
AC- 2199 

KIT 

Standard parta a re illustrated in back of book 

PAGE NO. 2'63 

MODELS 

lOG . 12G.H. 3H. 
lOG. 12G.H. 3H. 
lOG. 12G 
lOG. 12G 
tOG 
tOG 
12G 
12G 
H.3H. 
H.3H. 
H 
H 
3H. 
3H. 
tOG . I2G.H.3H. 
t2G . 3H. 

t OG. 12G.H. 3H. 
14G.4H. 
14G.4H . 
tOG. 12G. 14G.H.3H.4H 
1 OG, 1 2G. 14G. H. 3H. 4H 

14 
10 

1 
3 
3 

tOG. 12G. 14G . H.3H.4H 2 

1 OG • 1 2G, H • 3H • 
14G.4H. 1 
14G.4H. I 
tOG. 12G. 14G.H.3H.4H 3 

tOG. 12G. 14G.H.3H.4H 
toG. 12G. 14G.H.3H . 4H 

tOG.12G.H.3H. 

12G.3H. 

12G. 3H . 
12G. 3H. 
12G.3H . 
12G.3H. 
12G.3H. 
12G. 3H. 

2 
6 
4 

10 
10 
10 

PRINTED IN U.S A. 

7· I• 53 



195~STUDEBI\KEfi.COM 

160lt FENDERS, HOODS, MISC. SHEET METAL 
ILLUST.I PART ~c~ 
NUMBER NUMBER /I DESCRIPTION 

160lt- REAR FENDER-Cont'd. (Plates 16-1,2, 3, ~) 

t604·40 
t604·41 

1604·42 

1604·43 

t604·44 

2979 t 2 
2979t3 
304784 
304785 
299607 
30478t 
35 t. #6 
361. #6 

303568 
303808 
367·05 

298745V 

298746W 
t921XI 

303586W 
1921X1 

MOULDING. RIGHT SIDE . W·Y· 
MOULDING . LEFT SIDE . W·Y 
MOULDING . RIGHT SIDE - F. 
MOULDING . LEFT SIDE - F 

CLIP. TO FINDER, 
CLIP . TO REAR QUATER PANEL . F 

NUT. N0.6·32. 
WASHER. PLAIN N0.6, 

MOULDING. TOP . C·K 
RETAINER 

WASHER. PLAIN 5/ t6" 

ORNAMENT RING . C-K 

"S" EMBLEM . REAR FENDER C·K 
CLIP. TO FENDER . 

"V-8" EMBLEM. REAR FENDER C·K 
CLIP. TO FENDER. 

1605- REAR FENDER BOLTS , NUTS AND WASHERS 

1605· tO 
t605- tO 
t 605- t t 
t 605· t t 

1-05 t 6 
367· 05 
t-05t6 

805·0520 
367-05 
380·05 

t -0516 
367·05 
380-05-

1840X2 
1743Xt 
367·05 

t ·0516 
t. 0520 
251-05 
367-05 
3'80. 05 

t957X t 
1570X4 
1570X3 
1743X14 
1743X1 
367-05 

1840Xl 
t743XI3 

645-#14·t4 

t743X9 

805 · 0520 
367·05' 

291824 
291824 
29 t 826 
298079 

PRINTED IN U.S A. 

7. t • 53 

SCREW. FRONT, REAR FENDER TO BODY 5/t6"·t8Xt"- W·Y 
WASHER, PLAIN 5/t6 ", 

SCREW. FRONT, REAR FE.NDER TO BODY • W-Y 
SCREW. REAR FENDER TO BODY 5/t6"· t8Xt t/4"· 

WASHER. PLAIN 5/t6"· 
WASHER. LOCK 5/t6" 

SCREW. FRONT, REAR FENDER TO BODY 5/t6"· t8Xt"- F•C·Q · S-K 
WASHER. PLAIN 5/t6"· 
WASHER, LOCK 5/t6" 

BOLT. CENTER, REAR FENDER TO BODY 5/t6"·t0Xt t/8" 
SPEED NUT. 5/t6"·t0· 

WASHER. PLAIN 5/t6" 

BOLT, REAR SHORT, REAR FENDER TO BODY 5/t6"•t8Xt" 
BOLT. REAR LONG, REAR FENDER TO BOOY 5/t6"·t8Xt t/4"· 

NUT, HE X. 5/16 ''• t8 
WASHER, PLAIN 5/ t 6 " 
WASHER. LOCK 5/t6"· 

BOLT. FENDER TO WHEELHOUSE 
BOLT. FENDER TO WHEELHOUSE 
BOLT. FENDER TO WHEELHOUSE 

SPEED NUT 5/t6 ". 
SPEED NUT 5/t6 " . 

WASHER. PLAIN 5/t6" 

5/t6"·t6Xt t/4" • W-F-Y. 
5/t6 "· t6 X t t/4" } C _ K 
5/t6 "·16X3/4" 

BOLT. BOLTING PLATE TO WHEELHOUSE 5/t6"·10Xt t/8" 
SPEED NUT 5/16 ", 

BOLT. TO DECK PANEL NO.t4X5/8"} 
WASHER . PLAIN t/4", , • • C·K, 

SPEED NUT . FOR #14 BOLT 

BOLT. TO #4 BODY HOLD DOWN BRACKET 5/t6"·t8Xt t/4"· 
WASHER. PLAIN 3/8" 

PLATE. SHORT, REAR FENDER TO BODY • W·F 
PLATE. SHORT, REAR FENDER TO BODY • F·C·Q·S·K 
PLATE. LONG, L EF T REAR FENDER TO BODY 
PLATE. LONG, LEFT REAR FENDER TO BODY • W·F ·Y 

Standard part• are illustrated in ba<:k of book 

PAGE NO. 264 

MODELS 

14G.4H. 
t4G.4H. 
t4G.4H. 
14G.4H. 
14G.4H. 
14G.4H. 
14G.4H. 
14G.4H. 

14G.4H. 
I4G.4H. 
14G.4H. 

t4G 

14G 
14G 

4H. 
4H. 

tOG.t2G.H.3H. 
tOG. t 2G, H. 3H. 
toG. t2G.H. 3H. 
14G.4H. 
tOG.t2G.14G.H.3H.4H 
tOG. t 2G. H. 3H. 

1 OG. 1 2G. H. 3H. 
tOG.t2G.H.3H. 
tOG. t2G.H. 3H. 

t OG. t2G.H.3H . 
tOG.t2G.H.3H. 
tOG.12G.H.3H . 

tOG, t2G. H, 3H. 
tOG, t 2G. H. 3H. 
tOG. t 2G. H. 3H. 
tOG, 1 2G. H. 3H. 
1 OG . 12G. H, 3H. 

14G.4H. 
14G.4H. 
t4G.4H . 
t4G.4H. 
t4G. 4H. 
t4G.4H . 

t4G.4H. 
t4G.4H. 

t 4G.4H. 
14G .4H. 
t4G .4H . 

t4G.4H . 
t4G.4H . 

tOG. t2G.H.3H . 
tOG. 12G.H. 3H. 
tOG. t2G.H. 3H. 
t4G.4H. 

... 
CAll 

1 
I 
1 
1 

10 
2 
10 
10 

2 
14 
t6 

2 

2 
4 

2 
4 

6 
6 
6 
8 
8 
6 

10 
tO 
tO 

t2 
i2 
t2 

4 
2 
6 
12 
6 

16 
16 
4 
t6 
4 
4 

2 
2 

6 
6 
6 

2 
2 

tO 
12 
1 
t 

-.-/ 

I 



' 1 

195~STUDEBI\KEfi.COM 

FENDERS, HOODS, MISC. SHEET METAL 1620 

I.LLUST.I PART ~~c~ 
NUMBER NUMBER 'I DESCRIPTION 

1609- FRONT FENDER TO BUMPER SPLASHGUARD (Plate I 6- I ) 

1609·3 

1609·6 

293234 
1904XI2 
1578X2 

293887 

SPLASHGUARD. FRONT FENDER LOWER PANEL TO BUMPER · 
BOLT, TO GRILLE PANEL AND FENDER 1/4 "· 20X5/8"· 

SPEED NUT . 

SHIM. SPL.ASHGUARO TO FENDER 1/16" THICK 

PRIME 

1610- REAR BUMPER -GRAVEL DEFLECTOR (Plates 16-1,2,3,~) 

1610· 1 
1610- 1 

1610·3 
1610·3 
1610·3 

525672 
533578P 
650 · 058 
1·0412 
251-04 
380·04 
650·058 

291091 
297463P 
303105P 

644 · 0412 
644·0412 

1743X2 
1542X20 

614·1110·8 
384-1110 

274974 
274974 
274974 

GRAVEL DEFLECTORS ARE FURNISHED IN PRIME ONLY. 

DEFLECTOR. REAR BUMPER GRAVEL (FASTENS TO FRAME). 
DEFLECTOR. REAR BUMPER GRAVEL (FASTENS TO FRAME). 

SCREW. TO FRAME 5/16"XI/2" , 
BOLT. TO FENDER I/4"·20X3/4" 

NUT. HEX . 1/4 " ·20 
WP.SHER. LOCK 1/4" 

SCREW. TO FRAME 5/16"XI/2" 

DEFLECTOR. W/FILLER. REAR BUMPER (FASTENS TO BODY). 
DEFLECTOR. REAR BUMPER (FI\'STENS TO aooY) W·F·Y. 
DEFLECTOR. REAR BUMPER (FASTENS TO BODY) C·K. 

SCREW. TO BODY 1/4" • 20X3/ 4" 
BOLT. TO FENDER 1/4"·20X3/4" 

SPEED NUT. 1/4"·20· 
SPEED NUT. 1/4"·20. 
WASHER. PLAIN 1/4"· 

SCREW. TO BODY N0.10XI/2"· 
WASHER. LOCK N0.10 . 

BUMPER. DEFLECTOR TO BUMPER · RUBBER. 
BUMPER. DEFLECTOR TO BUMPER · RUBBER • W·F·Y· 
BUMPER. DEFLECTOR TO BUMPER · RUBBER • C·K· 

1620- HOOD ASSEMBLY (Plates 16-1,2,3,~) 

STRIPPED HOODS ARE FURNISHED IN PRIME, LESS ALL FITTINGS. 

1620·1 
1620·1 
1620- t 
t620· t 

1620· 5 

1620·5 

t620·5 

2930 12P 
296057 
2972t0P 
303060P 

292367 
296222 
297661 
303062 

284930 
284931 
298270P 
298271P 
303068P 
303069P 
35·0516 
t·05t2 
25t·05 

287596 
367·05 
36t-05 
380·05 
259-06 

TOP. HOOD, STR I PPEO 
TOP. HOOD, STRIPPED 
TOP. HOOD, STRIPPED - W·F·Y 
TOP. HOOD, STRIPPED - C·K 

REINFORCEMENT. HOOD TOP - WELDED . 
REINFORCEMENT. HOOD TOP - WELDED. 
REINFORCEMENT. HOOD TOP - WELDED . W·F·Y. 
REINFORCEMENT. HOOD TOP - WELDED . C·K . 

HINGE WjLINKS. RIGHT, HOOD TOP . 
HINGE W/LINKS. LEFT, HOOD TOP 
HINGE W/LINKS. RIGHT, HOOD TOP } 
HINGE W/LINKS. LEFT, HOOD TOP ~XCEP T 
HINGE W/LINKS. RIGHT, HOOD TOP} . 
HINGE W/LINKS. LEFT, HOOD TOP C· K. 

BOLT. TO BODY 5/16"·18Xt". 
BOLT. TO BODY 5/16"·18X3/4"· 

NUT. HEX. 5/ 16 "·t8 · 
WASHER. PLAIN 3/8"· 
WASHER. SPECIAL 
WASHER . OUTER 5/t6 " 
WASHER. PLAIN 5/16" 
WASHER. LOCK 5/t6" 

NUT. SLOTTED, TO HOOD 3/8'~16. 

WASHER. PLA I N 3/8 ". 
COTTER. t/ t6 "X3/4 ". 

C·K 

NOTE { * • USE AS REOUIRED. 

Stan dard parta are illustrated in t..<:k of book 

PAGE NO. 265 

. 

MODELS 

10G.H 
10G.H 
10G . H 

tOG.H 

tOG . t2G.H. 3H. 
14G.4H. 
tOG.I2G . H.3H. 
tOG. t2G.H. 3H. 
tOG. t2G.H. 3H. 
1 OG. 1 2G. H. 3H. 
14G.4H . 

tOG. t 2G . H. 3H. 
14G.4H . 
14G.4H. 
I OG. 1 2G . H. 3H. 
1 OG. t 2G. H . 3H. 
10G.12G.H.3H . 
10G.t2G.H.3H. 
tOG. 12G.H. 3H. 
14G.4H. 
14G.4H. 

tOG. 12G, H. 3H . 
t4G.4H. 
t4G.4H. 

tOG.H 
12G.3H. 
14G.4H. 
t4G. 4H. 

IOG.H 
t2G.3H. 
t4G.4H . 
t4G.4H. 

tOG. t 2G. H. 3H . 
tOG. 12G.H. 3H. 
t4G.4H . 
t4G.4H. 
t4G. 4H. 
14G.4H. 
tOG. t2G.14G.H.3H.4H 
14G.4H. 
10G.12G.t4G.H.3H.4H 
I OG. 1 2G. H . 3H . 
tOG. 12G.H. 3H. 
toG. 12G.H. 3H. 
t4G.4H. 
10G . 12G . 14G,H . 3H.4H 
lOG, 12G.t4G.H.3H.4H 
tOG. 12G. t4G.H, 3H. 4H 
toG. 12G.I4G.H.3H.4H 

... 
CAit 

1 
8 
8 

* 

t 
1 
4 
2 
2 
4 
3 

t 
1 
1 
4 
6 
4 
2 
to 
7 
7 

t 
7 
5 

I 
t 
1 
I 

t 
t 
t 
I 

1 
I 
1 
1 
I 
I 
6 
6 
6 
2 
4 
4 
6 
6 
4 
4 
4 

PAINTED IN U.S A. 

7. 1· 53 



195~STUDEBI\KEfi.COM 

1620 FENDERS, HOODS, MISC. SHEET METAL 
ILLUST. I PART jc~ 
NUM BER NUMBER /1 DESCRIPTION 

1620- HOOD ASSEMBLY- Cont'd. (Plates 16-1,2,3,~) 

1162XH· 1 3/4 ANTI-SQUEAK. HOOD TOP HINGE TO BODY 

1620-9 

1620- 11 

1620- 14 

1620-26 
1620-26 
1620-27 
1620-27 
1620-27 
1620-27 

1620-34 
1620-34 
1620-34 

284262 
284263 
284264 

298400 
289379 

284505P 

293247WP 
296342WP 
293248WP 
296343WP 
293340WP 
296389WP 
295933WP 

1039 ·1110- 24 
1883X5 
293267 

289864 
291834 
296450 
274974 
283157 
287533 

1620-36-1 

MODEL 12G 

1620- 36 
1620-36 
1620· 36 
1620 -36 

289509 
296391 
293987 
296394 

1·048 
279·1110 

1620·36·1 296393P 
1620-36 · 1 296396P 

1883X1 

1620-37 
1620·37 
1620-37 
1620-40 
1620- 40 

296407W 
297726V 
303587V 
297727V 
303588V 
1883X1 

LINK. OUTER RIGHT, HOOD TOP HINGE 
LINK. OUT ER LErT, HOOD TOP HINGE. 
LINK. INNER, HOOD TOP HINGE • 

RIVET. TO HINGE 5/16"X1/2" 
RIVET. SPECIAL . 

WASHER. PLAIN 5/16" 

SPRING. HOOD TOP HINGE •. 

NAME PLATE. HOOD rRONT " STUDEBAKER" 
NAME PLATE. HOOD FRONT "STUDEBAKER" 
NAME PLATE. HOOD FRONT " CHAMPION". 
NAME PLATE. HOOD rRONT "CHAMPION" . 
NAME P'LATE, HOOD FRONT "COMMANDER", 
NAME PLATE. HOOD rRONT "COMMANDER". 
NAME PLATE. HOOD rRONT "LAN D CRUISER" 

SCREW, TO HOOD NO, 10·24X1/2"• , 
SCREW. TO HOOD NO. 10·24X1 1/2"· 
SPEED NUT, FOR 3/32" STUD. 

STOOL ••• 

BUMPER. HOOD (ON GRILLE PANEL) RUBBER 
BUMPER. HOOD (ON GRILLE PANEL) RUBBER 
BUMPER. HOOD {ON GRILLE BAR) RUBBER 
BUMPER. HOOD (ON FENDER) RUBBER 
BUMPER. HOOD (ON FENDER) RUBBER 
BUMPER. HOOD (ON rENDER) RUBBER 

1620-37 1620-36-1 

J 
1620-36 

MODEL 14G 

EMBLEM. HOOD FRONT. 
EMBLEM. HOOD FRONT. 
EMBLEM, HOOD FRONT . 
EMBLEM, HOOD rRONT. 

1620-37 

SCREW. TO HOOD 1/4"-20X1/2"· 
NUT. HEX. NO . 10·24 •• 

WASHER. PLAIN 7/32" 
WASHER. LOCK NO . 10 

INSERT. HOOD FRONT EMBLEM "S" 
INSERT. HOOD FRONT EMBLEM 

SPEED NUT, FOR 1/8" STUD 

"S" EMBLEM. HOOD FRONT. , • 
"S" EMBLEM. HOOD FRONT • W· F. 
"S" EMBLEM. HOOD FRONT • C·K. 
"8" EMBLEM. HOOD FRONT • W·F-Y. 
"8" EMBLEM. HOOD FRONT • C·K . 

SPEED NUT. rOR 3/8" STUD • • 

MODEL 3H 

NOT E { * • USE AS REOU I REO . 

PRINT EO IN U.S A. 

7-1-53 
Standard parte are illustrated in back of book 

PAGE NO. 266 

MODELS 

lOG. 12G.H. 3H. 

tOG. 12G.H.3H -
10G. 12G.H, 3H. 
lOG. 12G.H. 3H. 
tOG.t2G.H.3H. 
14G.4H ••.• 
1 OG, 1 2G. H. 3H. 

tOG.t2G.t4G.H.3H.4H 

toG . H . 
12G. 3H. 
t OG 
12G 
H , 
3H. 
3H . 
tOG.H 
IOG.H 
12G. 3H. 
IOG.H . 

tOG.14G.H.4H. 

... 
CAll 

4 

1 
2 
4 
4 
4 

2 

4 
2 
8 
4 

14G.4H - • • • * 
12G. 3H. . • • • 
tOG. 12G.t4G.H .3H.4H 
1 oG. 1 2G. 14G . H. 3H. 4H 
14G. 4H ••.•••• 

MODEL 4H 

tOG 
12G 
H . 
3H. 
12G.3H. 
IOG.H 
!OG.H 
IOG.H 

12G • 
3H •• 
12G. 3H. 

3H. 
14G 
14G 
4H. 
4H. 
14G. 3H, 4H 

1620-36 

1 
2 

I 
I 
3 

I 
2 

I 



1953STUDEBJ\I<ER,COM 

FENDERS, HOODS, MISC. SHEET MEl"AL 1620 
ILLUST. j PART j;c~ 
NUMBER NUMBER 11 DESCRIPTION 

1620- HOOD ASSEMBLY-Cont 1 d . (Pla tes 16-1,2,3,'+) 

1620·38 293270W 
1620·38 AC-2207 

1023·1110-7 
1023·/110· 5 

AC-2318 

ORNAMENT. HOOD TOP. 
ORNAMENT KIT. HOOD TOP (CONSISTS OF ORNAMENT AND FASTENING 

PARTS). 
SCREW. TO HOOD NO . 10·24X7/16" 
SCREW. TO HOOD NO. 10·24X5/16" 

ORNAMENT KIT. HOOD TOP (CONSISTS OF BASE, EMBLEM AND 
FASTENING PARTS) W·F·Y . 

AC·2344 e ORNAMENT KIT. HOOD TOP (CONSISTS OF BASE , WING AND 
FASTENING PARTS) . 

AC-2427 

AC-2436 

299528W 
-..... -

298627P 

297908 

298464 
298628 

1620· 36 299186 
1620·36 299188 

351·/110 
361·1110 

1620· 50 292141 
1620· 50 296403P 
16 20· 50 298414P 
1620· 50 299754P 
1620 · 53 292143 
1620-53 292143 
1620· 53 299777 

1620· 55 293347 
1620·55 298542 
1620· 55 299798 

286368 
....... -

1620·60 304759P 
55-1110·12 

351·/110 

1620·61 292268 

1620-62 304767P 

1620·63 304770 
-...... 

1112XF15 

ORNAMENT KIT. HOOD TOP (CONSIS TS OF BASE INSERT, EMBLEM 
AND RETAINER) W·F·Y 

ADAPTER KIT. HOOD TOP ORNAMENT (CONSISTS OF ADAPTER AND 
FASTENING PARTS) W·F·Y 

e WHEN INSTALLING THIS KIT ON MODELS W·F·Y. AC·2436 MUST 
BE USED. 

WING. HOOD TOP ORNAMEN T C·K } INC LUDED IN 
SCREW. TO ORNAMEN T NO. 10·24X1/2" AC-2344 

INSERT, HOOD TOP ORNAMENT • INCLUDED IN AC· 2427 

EMBLEM. HOOD TOP ORNAMENT· W·F·Y (INCLUDED IN AC - 2318 
AND AC-2427). 

RETAINER. HOOD TOP ORNAMENT • W·F·Y (INCLUDED IN AC-2318) 
RETAINER. HOOD TOP ORNAMENT· W·F·Y (INCLUDED IN AC-2427) 

ORNAMENT. HOOD FRONT • W·F·Y. 
ORNM1ENT. HOOD FRONT • C·K. 

NUT. HEX. NO. 10·24. 
WASHER . P LAIN NO. t O. 

PROP. HOOD TOP. 
PROP. HOOD TOP 
PROP. HOOD TOP • W·F·Y. 
PROP. HOOD TOP • C· K . . . 

CL I P , RET A I N E R 
CLJ P . RET A I N E R • 'II· F • Y 
CLIP. r.ETAINER • C·K 

BRACKET W/CLIP. HOOD TOP PROP HOLDER. 
BRACKET W/CLIP. HOOD TOP PROP HOLDER • W·F·Y. 
BRACKET W/CL IP. HOOD TOP PROP HOLDER • C•K. 

CLIP. HOOD TOP PROP HO LDER . 
RIVET. TO PROP HOLDER BRACKET 3/16"X7/32"· 

ROD. HOOD Tl E 
BOLT. TO LINK NO. 10·24X3/4"· 

NUT. NO . 10·24 

ANTI-RATTLER. HOOD TIE ROD • C · K. 

SPR ING. HOOD TIE ROD - C·K . 

BRACKET. SPRING 
SCREW. TO APRON NO. 14X3/8" } C·K 

STRIP. HOOD OPENING HAND PROTECTOR. 

Standard parta are illu•trated in back of book 

PAGE NO. 267 

MODELS 

tOG.H 

12G . 3H . 
tOG. 12G.H. 3H. 
I OG. 1 2G. H . 3H. 

... 
eu 

1 
:l 
I 

1 4G . 4fl . 1 

t4G.4H. 1 

14G.4H. 1 

14G.4H. I 

t4G.4H. 1 
14G.4H . I 

14G .4H . 1 

14G.4H . 1 

14G. 4H . 1 
14G.4H . 1 

14G. 4H. I 
14G . 4H. 1 
14G.4H. 3 
14G.4H . 3 

tOG.H 1 
t2G. 3H. 1 
14G.4H. 1 
t 4G.4H. 1 
lOG. 12G.H.3H. I 
14G. 4H. 1 
14G.4H. 1 

lOG. 12G.H. 3H. 1 
14G.4H. 1 
14G .. 4H. I 

tOG. 12G. 14G.H.3H.4H 1 
toG. 12G. t4G.H.3H.4H 1 

14G.4H. 
14G .. 4H. 
14G .. 4H. 

14G .. 4H. 

14G .. 4H. 

14G .. 4H. 
14G .. 4H. 

IOG .. H 

1 
4 
4 

2 

2 

2 
2 

2 

PIIINT£0 IN U.S A. 

7 - 1· 53 



1953STUDEBJ\KER,COM 

1622 FENDERS, HOODS, MISC. SHEET METAL 
JLLUST. I PART ljc~ 
NUMBER NUMBER II DESCRIPTION 

1622- HOOD LOCKS (Plates 16 -1 ,2,3,~) 

HOOD LOCK CONTROLS 

1622·51 293902XI 
293902X2 

1622·51 293902X3 
293902X4 

287169 
384·08 

1902X3 
1622·58 174528 

1622·65 

1622·67 
1622·67 
162 2·67 

1622·70 

1622·71 
1622·71 

1622·73 

1622·75 
1622·75 
1622 · 76 
1622· 77 

1622·79 

PRINTED IN US A. 

7. 1. 53 

293966 

293900 

299075 

299079 

293901 
299077 
299080 
27490 1 
299094 

289148 
--.. -

284507 
299078P 

284526 
287169 

652809 
274906 
286105 
274907 

284611 
284615 
288974 

- ... 

CONTROL. HOOD LOCK • RHC INCLUD ES BUTTON, 
CONTROL. HOOD L OCK • LHC} 

CONTROL. HOOD LOCK • LHC TUBE AND WIRE 
CONTROL. HOOD LOCK • RHC 

NUT. CONTROL 1/ 2"·20 
WASHER. SHAKEPROOF 1/2" 

CLIP. HOOO L OC K CONTROL WIRE FASTENING. 
CLIP, HOOD LOCK CONTROL · . 

SCREW. TO PLATE NO. 10X5/8 "· 

GROMMET. HOOD LOCK CONTROL DASH • RUBBER. 

HOOD LOCK MECHANISM 

PLATE ASSEMBLY. HOOD LOCK LOWER 
AND SPRING) 

PLATE ASSEMBLY. HOOD LOCK LOW ER 
SPRING) W· F·Y 

PLATE ASSEMBLY. HOOD LOCK LOWER 
SPR I NG) C·K 

LEVER. HOOD LOCK LATCH. 
LEVER . HOO D LOCK LATCH • W·F·Y. 
LEVER. HOOD LOCK LATCH • C·K· 

RIVET. TO PLATE 15/ 64"X1 / 4"· 
RIVET. TO PLATE. 

GUIDE. HOOD LOCK LATCH LE VER. 
R I VET. TO PLATE 3/1 6 "X 1/4 " 

(INCLUDES 

(INCLUDES 

{INCLUDES 

SPRING. HOOD LOCK LATCH LEVER PULLBACK. 
SPRING. HOOD LOCK LATCH LEVER PULLBACK. 

DOVETAIL. HOOD LOCK 
NUT. TO HOOD 1/ 2"·20 

SPRING. HOOD TOP LIFT 
SPRING. HOOD TOP L I FT 

RETAINER. UPPER. TO HOOD LOCK DOVETAIL 
RETAINER. LOWER, TO HOOD LOCK DOVETAIL 

HOOK. HOOD LOCK SAFETY . 
SPRING. TENSION. 
PIN. CLEVIS, TO HOOD 1/4"XI 1/ 16"• 

COTTER. 1/16"X1/2"· 

LEVER. 

LEVER 

LEVER 

Standard parta are Uluatrated in back of book 

PAGE NO. 268 

MODIELS 

IOG.H 
10G.H 
12G. 3H . 
12G.3H. 
lOG. 12G.H.3H. 
1 OG. 1 2G . H . :~H . 

10G.1 2G.H .aH. 
lOG. 12G.H.3H. 
10G.12G.H.3H. 

1 OG. 1 2G. H. :~H. 

GUIDE 
I OG. 1 2G. H. :3H. 

AND 
14G.4H. " 

AND 
14G.4H . " 

1 OG . 1 2G. H . 3H . 
14G.4H. " 
14G.4H. 
10G.12G.H.3H. 
14G.4H. " 

1 OG. 1 2G. H. :~H. 
1 OG. I 2G. H. 3H. 

1 OG. I 2G. H. 3H . 
14G.4H . 

10G.12G. 14G.H.3H.4H 
lOG. 12G.l4G.H.3H.4H 

1 OG. I 2G. H . :3H . 
14G.4H. 
lOG. 12G. 14G.H.3H.4H 
lOG. 12G. 14G.H.3H.4H 

1 OG. 1 2G. 14G. H . 3H. 4H 
lOG. 12G. 14G.H.3H.4H 
lOG. 12G. 14G.H.3H.4H 
IOG.12G . 14G. H. 3H .4H 

... 
CAit 

1 
I 
1 
1 
1 
I 

1 
2 
2 

I 

1 

I 

1 

I 
1 
I 
I 
1 

1 
4 

1 
1 

1 
I 

I 
I 
I 
1 

1 
1 
1 
1 




